

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2024-07-18 16:23:39

Date of Next Testing: 2026-07-18 16:23:39

Product Name: **Acetylferrocene**

CAS Number: 1271-55-2

Specifications &amp; Purity: 95%

Lot #: I2202311

SKU #: **A107229**Version: **0**Analysis #: **366727**

Parameter	Limit Values	Result
Melting point	79-87 (°C)	86.37000 °C
Purity(GC)	95-100 (%)	98.11 %
Appearance (A107229)	Orange to Brown Powder, Crystals and/or Chunks	Orange to Brown Powder, Crystals and/or Chunks
Infrared spectrum	Conforms to Structure	Conforms to Structure

John Su  
QA & QC Manager